

# TEST REPORT

No. : SH180300049C

Report Date: 2018/03/12

**Applicant** : Hangzhou Zhibang Toys Factory  
**Address** : No. 22 Qiaoyuan Rd, Xiaoshan District, Hangzhou, China

The following sample(s) was/were submitted and identified by/on behalf of the applicant as:

**Sample Name** : Magnetic building blocks

**Receiving Date** : Mar.07, 2018

**Testing Period** : Mar.07, 2018-Mar.12, 2018

**Test Requested** : To determine the BPA content of the submitted sample.

**Test Method** : With reference to EPA 3550C-2007 & EPA 8321B-2007, analysis was performed by HPLC.

**Test Results** : Please refer to next page(s).

Approved by Jeffery Chou

Reviewed by Salvia Hu

Redact by Xiaomin Gu

# TEST REPORT

No. : SH180300049C

Report Date: 2018/03/12

## TEST RESULTS:

Test Item	Unit	MDL	Result
BPA	mg/kg	1	N.D.

- Note :**
- 1) MDL = Method Detection Limit.
  - 2) N.D. = Not detected, less than MDL..

**TEST PART DESCRIPTION:** yellow plastic

## SAMPLE PHOTO



..... End of Report.....